.\ LOMBARDINdou: Lo

A KOHLER. COMPAMNIngine: 6D 435/V Drawing: F

COOLING SYSTEM/STARTING

2
<

POS. |CODE DESCRIPTION
2 5066.198 airtight plate
3 5066.199 airtight plate
4 6370.319 plate (for rope or rewind starting)
5 4570.010 gasket
6 2569.058 shroud std
17 5055.031 plate
18 5725.043 spring
32 6745.050 oil switch 0,3 bar (M 12)
33 6491.013 pipe elbow
34 9790.037 screw M 6 X 8
35 7565.007 washer diam. 8
36 $960.069 pulley
38 4055.045 rope starting
46 «————— » see Pos. D 111
47 4670.014 copper gasket diam.12
50 8506.003 engine liftiing eye
52 7362.228 voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires
53 1765.053 bolt M 7 X 1 X 24
54 2568.078 shroud
56 7330.019 0il switch connector
57 4670.058 copper gasket diam. 8,2X12X1,5
58 1901.048 union bolt M 8
59 1157.154 volt.alternator 12V 14A - 3 wires
60 9730.015 screw M 6 X 30
64 6740.153 inlet regul.Saprisa
66 «K————— » starting motor
67 B790.040 flange
68 8335.073 spacer
92 6370.420 el.start.plate
93 6360.073 plate
108 7470.003 filler

PR RPRPRRPORORRPRPERARERPORRLRNNRERRRRERRR R

printed by LOMBARDINI: 28/03/2018 -

1




Engine: 6LD 435/V Drawing: F

-22 23 24 25

103 104
e

92 94 95 96 97

printed by LOMBARDINI: 28/03/2018



